
PART NO. 03353

PRINTED 7/2013

PRINTED IN USA

© 2013

Scag Giant-Vac

Division of Metalcraft of Mayville, Inc.

Congratulations on owning a Scag Giant-Vac blower! This manual contains the 

operating instructions and safety information for your Scag Giant-Vac blower. 

Reading this manual can provide you with assistance in maintenance and 

adjustment procedures to keep your blower performing to maximum eficiency. 
The speciic models that this book covers are listed on the inside cover. Before 
operating your blower, please read all the information enclosed.

OPERATOR’S 
MANUAL

EXTREME PRO
Leaf Blower

Model: LBXP17-GX390

 



16

Section 6

A
A

B

B

C

C

1

2
3

8

6

7

4

9

10

12

11

13

15

14

18

16 16

10

1019

16

22

20

21

23

24

10

17

26
25

27
28

29

30

16

16

32

31

1633

34

3536

37

38

43

43

41

40

39

16

42
44

45

46

47

48

49
45

52

50

54

53

51

52

EXTREME PRO BLOWER ASSEMBLY



17

Section 6

Ref. 

No.
Part No. Description

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

53

54

462619

485074

483533

484935

04003-15

04001-04

462632

04003-43

04021-26

04019-02

485006

04021-08

04001-03

462609

04017-19

04117-01

04019-03

484875

44200

484840

484843

484764

04020-04

44202

481284

426362

04003-15

485071

485124

485123

485010

04050-09

452497

426163

483453-24

04017-16

483453-25

426211

04003-07

426350

04001-119

04021-13

04117-02

484844

485008

485009

485010

462608

43952

04001-175

04030-03

04063-08

485058

452504

04001-205

462631

04001-12

04040-15

484953

43927

Handle, Upper w/Grip (incl. #2)

Grip, 1" x 25-1/2"

Knob

Control Cable, Air Direction (incl. #3)

Bolt, Carriage 5/16-18 x 1-3/4"

Bolt, Hex Head 1/4-20 x 1-1/2"

Mounting Bracket, Control Plate w/Decal

Bolt, Carriage #10-24 x 1/2"

Locknut, #10-24

Nut, Serrated Flange 1/4-20

Cable, Throttle Control

Nut, Elastic Stop 1/4-20

Bolt, Hex Head 1/4-20 x 2"

Handle Bar Cover w/Decal

Bolt, Hex Head Serrated Flange 5/16-18 x 1-1/2"

Nut, Flange Elastic Stop 5/16-18

Nut, Serrated Flange 5/16-18

Handle, Lower - LBX

Guide, Pull Rope

Knob, 3/8-16 Thread

Mount, Vibration

Spring, Air Discharge Door

Nut, 3/8-16 UNC

Rod, Forward Air Control

Bumper, Rubber

Bracket, Limiter Plate

Bolt, Carriage 5/16-18 x 1-3/4"

Wheel Assembly, 13 x 5-6

Tire

Rim w/Valve

Bearing

Retaining Ring, .625 Ext.

Door Weldment, Side Discharge Control

Pivot Bracket, Side Discharge

Bearing, .250 ID

Bolt, Serrated Flange 5/16-18

Bearing, .375 ID

Door, Forward Air Control

Bolt, Carriage 1/4-20 x 1/2"

Caster Bracket, Extreme

Bolt, Hex Head 5/8-11 x 5-1/2"

Nut, Elastic Stop 5/8-11

Nut, Flange Elastic Stop 3/8-16

Wheel Assembly, 4.10 x 3.5-4

Tire

Rim w/Valve

Bearing

Baffle Assembly, Extreme Pro w/Decal

Spacer, Wheel

Bolt, Hex Head 5/16-18 x 1-1/2" Grade 8

Lockwasher, 5/16"

Key, 1/4 x 1/4 x 2"

Tapered Hub, P2 - 1" Bore

Impeller Weldment, 17" Extreme Pro

Bolt, Hex Head 5/16-24 x 2-1/2"

Housing Weldment, Extreme Pro w/Decals

Bolt, Hex Head 5/16-18 x 1-3/4"

Flatwasher, 5/16-.375 x .875 x .083

Engine, Honda GX390 (not available through Scag Giant-Vac)

Spacer, Engine

EXTREME PRO BLOWER ASSEMBLY


	EXTREME PRO BLOWER ASSEMBLY

